Assembly Instructions For Poly Dining Chair & Garden Bench

Xools Needed For Assembly Parts List Hardware

Hammer For Light Tapping  Seat Assembly (1) 1/4” x 2-3/4” Bolts (6)
7/16” Wrench Back Assembly (1) 1/4™ x 4-1/2" Bolts (2)
7/16” Socket Right Arm Assembly (1)  1/4” Washers (8)

Left Arm Assembly (1) 1/4” Hex Nuts (8)

Step1  Lay out and identify all the parts and pieces.

Step2  Bolt the seat and back assemblies together with the 4-1/2 long bolts.

Put a 1/4” washer on the end of the bolt, then put on a 1/4” nut. Tighten
with the 7/16” socket.

Step3  Now take the right arm assembly and find the predrilled holes in the
legs. Line them up with the predrilled holes on the side of the seat and
insert the 2-3/4” bolts. Now line up the predrilled hole on the back of
the arm with the predrilled hole on the back assembly and insert another
2-3/4™ bolt. Put a 1/4” washer and a 1/4” nut on each bolt and tighten

with the 7/16” wrench or socket. Fasten the other arm assembly in the
same manner.



